



NATIONAL HEALTH INSURANCE SCHEME

**NATIONAL HEALTH INSURANCE SCHEME
BENEFIT PACKAGE AND TARIFFS**

**OPERATIONAL MANUAL FOR THE PRIVATE
STANDALONE PHARMACIES**

Towards Universal Health Coverage in Zambia

March 2022

PLEASE NOTE: A member must present a valid and stamped prescription from an accredited hospital or clinic to a Private accredited pharmacy to access the benefits below. Prescriptions written on pieces on paper will not be accepted. Also note that the prescription must be written in the generic name presented below. Brand names will not be accepted.

1. BENEFITS AND TARIFFS

A. Medicines

Product Description		Dosage Form	Basic Unit
1.0 ANTIBIOTICS			
1.1 Penicillins			
Ampicillin (sodium salt) 100ml	125mg/5ml	Suspension	Bottle
Ampicillin (sodium salt)	250mg	Capsule	Each
Ampicilin/cloxacillin	125+125mg/5ml	Suspension	Bottle
Ampicilin/cloxacillin	250/250mg	Capsule	capsule
Amoxycillin (trihydrate)	250mg	Capsule	capsule
Amoxycillin (trihydrate) 100ml	125mg/5ml	Suspension	Bottle
Amoxycillin(trihydrate) Combined with Clavulanate	500mg/125 mg	Capsule	capsule
Amoxycillin(trihydrate) Combined with Clavulanate	228.5mg	Suspension	Bottle
Amoxycillin(trihydrate) Combined with Clavulanate	458mg	Suspension	Bottle
Amoxycillin + Clavulanic acid	1g	Tablet	Tablet
Amoxycillin + Clavulanic acid	375mg	Tablet	Tablet
Benzathine Benzylpenicillin(sodium)	2.4 mega	Injection	Vial
Benzyl Penicillin Sodium	5mega	Injection	Vial
Phenoxymethyl Penicillin (as potassium salt) 100ml	125mg/ml	suspension	Bottle
Phenoxymethyl Penicillin (as potassium salt)	250mg	tablet	Tablet
Procaine Penicillin	3MU	injection	Vial
Cloxacillin	250mg	capsule	capsule
Cloxacillin(sodium) 500mg	500mg	injection	Vial
Cloxacillin	125mg/5ml	suspension	Bottle
1.2 Cephalosporins			
Cefotaxime Sodium	1g	injection	Vial
Ceftriaxone (sodium)	250mg	injection	Vial
Ceftriaxone Sodium	1g	injection	Vial
Cetrixone + Sulbactum	3g + 1.5g	injection	Vial

Cephalexin 100ml	125mg/5ml	suspension	Bottle
Cephalexin	250mg	tablet	capsule
Cefuroxime 50ml	125mg/5ml	suspension	Bottle
Cefuroxime	250mg	tablet	
Cefpodoxime proxetil	200mg	Capsule	capsule
Cefpodoxime proxetil	100mg/5ml	bottle	bottle
Cefixime	200mg	tablet	Bottle
Cefixime 30ml	100mg/5ml	suspension	Bottle
Cefepime	1g	Injection	Vial
Ceftazidime	1g	injection	Vial
1.3 Carbapenems			
Imipenem	1gm	Injection	Vial
Meropenem	1gm	Injection	Vial
1.4 Chloramphenicol			
Chloramphenicol (sodium succinate), 100ml	125mg/5ml	suspension	Bottle
Chloramphenicol	250mg	capsule	Tablet
Chloramphenicol Sodium Succinate	1g	injection	Vial
1.5 Glycopeptide			
Vancomycin hydrochloride	1g	injection	Vial
Vancomycin hydrochloride	500mg	injection	Vial
1.6 Quinolones			
Ciprofloxacin (hydrochloride)	250mg	tablet	tablet
Nalidixic Acid,100ml	300mg/5ml	suspension	Bottle
Nalidixic Acid	500mg	tablet	Tablet
Ofloxacin + Ornidazole	200/500mg	tablet	Tablet
Levofloxacin	500mg	tablet	Tablet
Levofloxacin	750mg	tablet	Tablet
1.7 Tetracyclines			
Doxycycline(hyclate)	100mg	capsule	Capsule
Tetracycline	250mg	capsule	Capsule
1.8 Aminoglycosides			
Gentamycin Sulphate	40mg/ml	injection	Ampoule
Amikacin	500mg	injection	Ampoule
Streptomycin	1g	injection	Ampoule
Kanamycin	1g	injection	Vial
1.9 Amoebicides			
Metronidazole, 100ml	5mg/ml	injection	Ampoule
Metronidazole + Ofloxacin	100/50mg/5ml	suspension	Bottle
Metronidazole benzoate, 100ml	125mg/5ml	suspension	Bottle
Metronidazole	200mg	tablet	Tablet
Tinidazole	500mg	tablet	Tablet

Metronidazole oral gel,	30g tube	Oral Gel	tube
1.10 Sulfonamides			
Co-Trimoxazole, 100ml	240mg/5ml	suspension	Bottle
Co-Trimoxazole	480mg	tablet	Tablet
Cotrimoxazole	96mg/ml	injection	Ampoule
Dapsone	100mg	tablet	tablet
1.11 Nitro-furan			
Nitrofurantoin 50mg	50mg	tablet	Tablet
1.12 Macrolides			
Azithromycin Tablet	250mg	tablet	tablet
Azithromycin Oral, 30ml	200mg/5ml	suspension	Bottle
Clarithromycin	250mg	tablet	Tablets
Erythromycin Ethyl Succinate 100ml	125mg/5ml	suspension	Bottle
Erythromycin Stearate	250mg	tablet	Tablet
1.13 Anti-fungals			
Fluconazole	200mg	Tablet	Tablet
Itraconazole	100mg	tablet	tablet
Voriconazole	200mg	tablet	tablet
Miconazole	30g Tube	Oral Gel	tube
Griseofulvin	125mg	Tablet	Tablet
Clotrimazole Pessaries	500mg	Pessaries	pessary
Nystatin Pessaries	100mg	Pessaries	
Nystatin Oral Susp, 30ml	100,000iu/ml	Suspension	Bottle
Amphotericin B,	50mg/vial	injection	Vial
Clotrimazole mouth paint 1%	25ml	suspension	bottle
Terbinafine	250mg	Tablet	Tablet
1.4 Anti-virals			
Acyclovir	200mg	tablet	Tablet
Acyclovir, Tab 400mg	400mg	tablet	Tablet
Ganciclovir Powder for Inj	500mg	injection	Vial
Valaciclovir	500mg	Tablet	tablet
Remdesivir	100mg	Vial	Vial
Darunavir	600mg	tablet	Tablet
Famciclovir	500mg	tablet	tablet
Penciclovir	1%	Cream	tube
Entecavir	0.5mg	tablet	Tablet
2.0. DRUGS USED FOR PAIN AND INFLAMATION			
2.1 Anti-Pyretics (Non Steroidal Anti-Inflammatory)			
Acetylsalicylic Acid	300mg	Tablet	Tablet
Diclofenac sodium	50mg	Tablet	tablet
Diclofenac sodium	75mg/3ml	Injection	Ampoule

Ibuprofen	200mg	Tablet	tablet
Ibuprofen	100mg/5ml	syrup	Bottle
Paracetamol	500mg	Tablet	Tablet
Diclofenac	50mg	suppository	suppositor y
Paracetamol	120mg	suppository	suppositor y
Paracetamol	100ml	bottle	bottle
Paracetamol infusion (IV)	1g	Infusion	Infusion
Aceclofenac + Paracetamol	100mg/500mg	Tablet	Tablet
Indomethacin	25mg	Capsules	Capsules
Mefenamic acid	250mg	Tablet	Tablet
Morphine Sulphate	30mg	Tablet	Tablet
Morphine sulphate	10mg	Tablet	Tablet
Morphine Sulphate	10mg/ml	Injection	Ampoule
Morphine Sulphate	5g	Powder	Bottle
Morphine Sulphate	5mg/5ml	syrup	Bottle
Pethidine	100mg/2ml	Injection	Ampoule
Pethidine	50mg/ml	Injection	Ampoule
Tramadol	50mg	Tablet	tablet
	50mg/ml,	Injection	Vial
Fentanyl	12.5mcg	Transdermal	Patch
Fentanyl	25mcg	Transdermal	Patch
Fentanyl	50mcg	Transdermal	Patch
Fentanyl	75mcg	Transdermal	Patch
Fentanyl	50mcg/5ml	Injection	
Paracetamol + Codeine	500mg/30mg	Tablet	Tablet
Ibuprofen + Paracetamol	400mg/325mg	tablets	Tablet
Mefenamic acid	50mg/5ml	Suspension	Bottle
Ibuprofen + Paracetamol	100/125mg	Suspension	Bottle
Meloxicam	15mg	Tablet	Tablet
Piroxicam	20mg	Capsules	Capsule
2.2 Anti Gout/Rheumatoid			
Allopurinol	100mg	Tablet	Tablet
Colchicine	0.5mg	Tablet	Tablet
Febuxostat	40mg	Tablet	Tablet
Orenzia 250ml (Abatacept)	250ml	Injection	Injection
3.0 DRUGS ACTING ON THE GASTROINTESTINAL SYSTEM			
3.1 Anti-Diarrhoeal			

Loperamide	2mg	Tablet	Tablet
Oral Rehydration Salt	27.9g	Sachet	Sachet
Zinc Sulphate	10mg	Tablet	Tablet
3.2 Anti-acids			
Antacids liquid preparations	Compound	Liquid	100mls
Magnesium Trisilicate + Aluminium hydroxide	200mg + 200mg	Tablet	Tablet
Cimetidine	200mg	Tablet	tablet
Omeprazole 20mg	20mg	Capsule	tablet
Esomeprazole	20mg	Tablet	Tablet
Esomeprazole	40mg	Injection	Vial
Lansoprazole	30mg	Tablet	tablet
Pantoprazole	40mg	Tablet	tablet
Pantoprazole	40mg/ml	Injection	Ampoule
Rabeprazole	20mg	Injection	Ampoule
Rabeprazole	20mg	Tablet	Tablet
Clarithromycin + Tinidazole + Lansoprazole	40mg	tablet	6s
3.3 Laxatives			
Belladonna mixture	200mg	Liquid	Bottle
Belladonna mixture	5mg	Tablet	Tablet
Liquid Paraffin	100ml	Liquid	Bottle
Mebeverine HCl	135mg	Tablet	Tablet
Senna	7.5mg	Tablet	Tablet
Bisacodyl	5mg	Tablet	Tablet
Lactulose	3.1-3.7g/5ml	Solution	100mls
Castor oil	100ml	Liquid	Bottle
3.4 Anti Spasmodics			
Hyoscine Butyl Bromide	10mg	Tablet	tablet
Hyoscine Butyl Bromide	20mg/ml	Injection	Ampoule
Dicyclomine + Paracetamol	20mg/500mg	Tablet	Tablet
3.5 Anti Emetics			
Metoclopramide	10mg	Tablet	Tablet
Metoclopramide	10mg/2ml	Injection	ampoule
Ondansetron hydrochloride	2mg/2ml	Injection	ampoule
Ondansetron hydrochloride	2mg/ml,30mls	Solution	bottle
Ondansetron hydrochloride	4mg	Tablet	Tablet
Ondansetron Mouth dissolving	8mg	Tablet	tablet
Doxilamine + Pyridoxine	10mg+10mg	Tablet	Tablet
Domperidone	10mg	Tablet	Tablet
Domperidone	1mg/ml	Suspension	Suspension
3.6 Affecting Intestinal Secretion			

Ursodeoxycholic acid	300mg	capsule	Capsule
Ursodeoxycholic acid	150mg	capsule	Capsule
Oxybutinin chloride	2.5mg/ml	Tablet	tablet
	5mg	Tablet	tablet
4.0 SOLUTIONS CORRECTING WATER, ELECTROLYTE AND ACID-BASE DISTURBANCES			
4.1 Oral			
Disodium Hydrogen Citrate	1.38G/5ml	Liquid	100mls
Potassium Chloride (Slow release)	10-20%	Injection	Ampoule
4.2 Parenteral			
Calcium Chloride	10%	IV injection	Vial
Dextran 70 + Hydroxypropylmethylcellulose	15ml	Solution	Bottle
Dextrose IV Solution	10% in 500ml	IV injection	Bottle
Dextrose IV Solution	5% in 500ml	IV injection	Bottle
Dextrose IV Solution	5% in 1000ml	IV injection	Bottle
Dextrose infusion	50%, 25%	IV injection	Bottle
Mannitol IV solution	20% in 100ml	IV injection	Bottle
Mannitol IV solution	20% in 500ml	IV injection	Bottle
Mannitol IV solution	10%, 250ml	injection	infusion
Potassium Chloride Concentrated IV Solution	7.40%	IV injection	Bottle
Sodium Chloride IV Solution (NS)	0.9% in 500ml	IV injection	Bottle
Sodium Chloride IV Solution (NS)	0.9% in 1000ml	IV injection	Bottle
Sodium Chloride + Dextrose IV Solution (DNS)	500ml	IV injection	Bottle
Sodium Chloride + Dextrose IV Solution (DNS)	1000ml	IV injection	Bottle
Ringers Lactate	500ml	IV injection	Bottle
Ringers Lactate	1000ml	IV injection	Bottle
Darrows 1/2 Strength	500ml	IV injection	Bottle
Darrows 1/2 Strength	1000ml	IV injection	Bottle
Dextrose 50% injection	50%	injection	vial
5.0 DRUGS USED IN THE TREATMENT OF DIABETES			
5.1 Anti-Diabetics			
Insulin, long acting, biphasic, 10ml vial	100IU	Injection	Vial
Insulin, intermediate and long acting, (30/70), 10ml vial	100IU	Injection	Vial
Insulin, short acting, soluble, 10ml vial	100IU	Injection	Vial
Insulin, short acting, soluble, 10ml	100IU	Injection	Pen
Insulin, Intermediate acting, Isophane, 10ml	100IU	Injection	Pen
Insulin, long acting, Biphasic, 10ml (Actraphane)	100IU	Injection	Pen

Insulin Aspart (Analogue)	100IU	Injection	Vial
Insulin Biphasic Aspart (Analogue)	100IU	Injection	Pen/vial
Insulin Determir (Analogue)	100IU	Injection	Pen/vial
Glibenclamide	5mg	Tablet	Tablet
Gliclazide/Metformin	1mg/500mg	Tablet	Tablet
Gliclazide	80mg	Tablet	tablet
Glimepiride	2mg	Tablet	Tablet
Glimepiride/Metformin	80mg/500mg	Tablet	Tablet
Glimepiride/Metformin	2mg/500mg	Tablet	Tablet
Metformin B.P	500mg	Tablet	Tablet
Metformin + Glibenclamide	500mg + 5mg	Tablet	Tablet
Pioglitazone	15mg	Tablet	Tablet
Rosiglitazone	4mg	Tablet	Tablet
Vildagliptin	50mg	Tablet	Tablet
Vildagliptin + Metformin	50 + 500mg	Tablet	Tablet
Vildagliptin + Metformin	50 + 850mg	Tablet	Tablet
Vildagliptin + Metformin	50 + 1000mg	Tablet	Tablet
Sitagliptin	50mg	Tablet	Tablet
Sitagliptin + Metformin	50mg +500mg	Tablet	Tablet
Sitagliptin + Metformin	50mg +1000mg	Tablet	Tablet
6.0 DRUGS USED IN BLOOD AND BLOOD DISORDERS			
6.1 Anticoagulants			
Heparin Sodium, USP 5ml	5000iu/ml	Injection	Vial
Warfarin Sodium,	5mg	Tablet	tablet
Acetylsalicylic acid	75mg	Tablet	Tablets
Enoxaparin Sodium Syringe (Pre-Fill)	40mg/0.4ml	Injection	Ampoule
Enoxaparin Sodium Syringe (Pre-Fill)	60mg/0.4ml	Injection	Ampoule
Heparin Sodium in 5ml	25000iu	Injection	Vial
Erythropoietin, 0.5ml Prefilled Syringes	2000iu	Injection	prefilled syringe
Iron Sucrose (venofer)	100mg/5ml	Injection	Vial
Anti-D Immunoglobulin	150mcg	Injection	Vial
Dabigatran	150mg	Tablet	Tablet
Tenecteplase	40mg	Injection	Injection
Reteplase	18mg	Injection	Injection
Alteplase	2mg (1.16 million units)	vial	vial
Streptokinase		vial	vial
Tranexamic acid	100mg/ml	injection	Vial 5ml
Tranexamic acid	250mg	Tablet	Tablet
Etamsylate	500mg	Tablet	Tablet
Etamsylate	250mg	Injection	Injection

Clopidogrel	75mg	tablets	tablet
Ferrous Sulphate	200 mg	Tablet	Tablet
Folic Acid	5 mg	Tablet	Tablet
Hydroxyurea	500mg	Tablet	Tablet
Dextran 40			
Haematinic Syrup	Compound	Syrup	100mls
Eltrombopag	25mg	Tablet	Tablet
Eltrombopag	50mg	Tablet	Tablet
7.0 DRUGS ACTING ON THE CARDIOVASCULAR SYSTEM			
7.1 Cardiovascular			
Digoxin, 2ml Amp	0.25mg/ml	Injection	Ampoule
Digoxin	0.25mg	Tablet	Tablet
Hydrochlorothiazide	25mg	Tablet	Tablet
Frusemide, 2ml Amp	10mg/ml	Injection	ampoule
Frusemide	40mg	Tablet	tablet
Amiloride + Hydrochlorothiazide	5mg/50mg	Tablet	tablet
Atenolol	50mg	Tablet	tablet
Glyceryl Trinitrate 500mcg	500mcg	Tablet	tablet
Isosorbide Dinitrate 20mg	20mg	Tablet	tablet
Isosorbide Mononitrate	10mg	Tablet	tablet
Nifedipine Retard	20mg	Tablet	tablet
Nifedipine, Sublingual	10mg	Tablet	tablet
Spironolactone	25mg	Tablet	tablet
Propranolol Hydrochloride	40mg	Tablet	tablet
Carvedilol	3.125mg	Tablet	tablet
Hydralazine, 1ml Amp	25mg/ml	Injection	Ampoule
Hydralazine	25mg	Tablet	Tablets
Enalapril	10mg	Tablet	Tablets
Losartan Potassium	50mg	Tablet	tablet
Losartan + Hydrochlorothiazide	50mg/12.5mg	Tablet	tablet
Verapamil	20mg	Tablet	tablet
Verapamil	2.5mg/ml	Injection	Injection
Amlodipine	5mg	Tablet	tablet
Atovastatin	20mg	Tablet	tablet
Telmisartan 40mg + Hydrochlorothiazide 12.5	40mg+12.5	Tablet	tablet
Telmisartan 80mg + Hydrochlorothiazide 12.5	80mg+12.5	Tablet	
Methyldopa, film coated	250mg	Tablet	tablet
Dobutamine	250mg/20ml	Injection	Ampoule
Dopamine	40mg/ml	Injection	Ampoule
Lisinopril	5mg	Tablet	Tablet

Captopril	25mg	Tablet	Tablet
Bisoprolol fumarate	2.5mg	tablet	tablet
Tadalafil tablets	20mg	Tablet	tablet
Sildenafil Tablet	50mg	Tablet	Tablet
Labetalol Hydrochloride	50mg	tablet	tablet
Labetalol Hydrochloride		Injection	Injection
Doxazosin	2mg	Tablet	tablet
Diazoxide injection	15mg/ml,	injection20ml	ampoule
Amiodarone HCL	100mg	Tablet	Tablet
Metoprolol	25mg	Tablet	Tablet
Nebivolol	5mg	Tablet	Tablet
Bosentan	62.5mg	Tablet	Tablet
Ambrisentan	5mg	Tablet	Tablet
Adenosine	3mg/ml	Injection	Injection
Esmolol	10mg/ml	Injection	Injection
Sodium Nitroprusside	25mg/ml	Injection	Injection
Isoprenaline	2mg/2ml	Injection	Injection
Ulinastatin	100,000IU/5ml	Injection	Injection
Basoprenaline	2mg	Injection	Injection
Vasopressin	20units/ml	Injection	Injection
Terlipressin	1mg/10ml	Injection	Injection
Clonidine	100mcg/ml	Injection	Injection
8.0 DRUGS USED TO TREAT HELMINTIC INFESTATIONS			
8.1 Antihelmintics			
Mebendazole	500mg	Tablet	tablet
Mebendazole	100mg	Tablet	Tablets
Albendazole	400mg	Tablet	tablet
Pyrantel Pamoate	125mg	Tablet	tablet
Praziquantel	600mg	Tablet	tablet
9.0 DRUG ACTING ON THE CENTRAL NERVOUS SYSTEM			
9.1 Antipsychotics medications			
Fluphenazine Decanoate, 1ml	25mg/ml	Injection	ampoule
Haloperidol, 1ml	5mg/ml	Injection	ampoule
Haloperidol	5mg	Tablet	tablet
Trifluoperazine	5mg	Tablet	tablet
Chlorpromazine HCl 1ml	25mg/ml	Injection	Ampoule
Chlorpromazine HCl,	100mg	Tablet	tablet
Risperidone	2mg	Tablet	Tablet
Risperidone	1mg	Tablet	Tablet
Quetiapine	25mg	Tablet	Tablet
Quetiapine	100mg	Tablet	Tablet

Clozapine	50mg	Tablet	Tablet
Flupentixol Decanoate 1ml	100mg/ml	Injection	Ampoule
Zuclopenthixol Decanoate 1ml	200mg/ml	Injection	Ampoule
Trihexyphenidyl	2mg	Tablet	Tablet
Trihexyphenidyl	5mg	Tablet	Tablet
9.2 Mood Stabilizers and Anti-Epileptics			
Phenobarbitone Sodium 1ml	200mg/ml	Injection	Ampoule
Phenobarbitone	30mg	Tablet	Tablet
Phenytoin Sodium	100mg	Tablet	Tablet
Sodium Valproate	200mg	Tablet	Tablet
Sodium Valproate	500mg	Tablet	Tablet
Sodium Valproate	200mg	Liquid	Bottle
Divalproex (Sodium Valp + Valproic Acid)	500mg	Tablet	Tablet
Carbamazepine	200mg	Tablet	Tablet
Pregabalin	75mg	Tablet	Tablet
Gabapentin	300mg	Tablet	Tablet
Lithium Carbonate	300mg	Tablet	Tablet
Lamotrigine	100mg		
Levetiracetum	500mg	tablet	Tablet
Levetiracetum	500mg/ml	injection	Injection
Dexmedetomidine	200mcg/2ml		
9.3 Anxiolytics and Hypnotics			
Diazepam 2ml	5mg/ml	Inj	Ampoule
Diazepam	5mg	Tablet	tablet
Alprazolam	0.25mcg	Tablet	tablet
Lorazepam	2mg/ml	Injection	Ampoule
Lorazepam	2mg	Tablet	tablet
Nitrazepam	5mg	Tablet	Tablet
Olanzapine	5mg	Tablet	Tablet
Midazolam	5mg/ml	Injection	Ampoules
Midazolam	0.25mg	Sublingual	
Clonazepam	1mg	Tablet	Tablet
Melatonin	1mg	Tablet	Tablet
9.4 Anti-Depressants			
Fluoxetine	20mg	Tablet	Tablet
Imipramine	25mg	Tablet	Tablet
Amitriptyline Hydrochloride	25mg	Tablet	Tablet
Escitalopram Oxalate	10mg	Tablet	Tablet
10. DRUGS ACTING ON THE EYE			
10.1 Eye Preparations			
Gentamycin Sulphate, 5ml	0.003	eye drops	Bottle 5 ml

Acyclovir Eye 4.5gm	0.03	ointment	tube
Amethocaine 0. 5ml	0.01	eye drops	bottle 5 ml
Atropine Sulphate, 5ml	0.01	eye drops	bottle 5 ml
Betamethasone	0.001	drops	bottle 5 ml
Betamethasone + Gentamycin	0.1% + 0.3%	eye drops	bottle 5 ml
Betaxolol 0.5% Drops	0.005	eye drops	bottle 5 ml
Brinzolamide	10mg/ml	eye drops	Bottle 5 ml
Bromonidine +Timolol 5ml	0.2% +0.5%	eye drops	Bottle 5 ml
Chloramphenicol ,10ml	0.50%	Eye drops	Bottle 5 ml
Ciprofloxacin HCl USP, 5ml	0.003	eye drops	Bottle 5 ml
Cyclopentolate	1%	Eye drops	Bottle 5 ml
Dexamethasone, 5ml	0.001	eye drops	Bottle 5 ml
Dexamethasone / Gentamycin Sulphate, 5ml	0.1%/0.3%	eye drops	Bottle 5 ml
Dexamethasone / Neomycin Sulphate, 5ml	0.1%/0.35%	eye drops	Bottle 5 ml
Dorzolamide	0.02	eye drops	Bottle 5 ml
Artificial tears	Varies	eye drops	Bottle 5 ml
Diclofenac sodium	0.1%	eye drops	Bottle 5 ml
Econazole 5g	0.02	Ointment	tube
Fluorometholone, 5ml	0.001	eye drops	Bottle 5 ml
Florescein sodium	2%	eye drops	Bottle 5 ml
Gentamycin + Hydrocortisone	0.3% + 0.1 %	eye drops	Bottle 5 ml
Gentamycin Sulphate	0.003	drops	Bottle 5 ml
Hydrocortisone, 5g	0.01	ointment	tube
Hydrocortisone 5ml	0.01	eye drops	bottle 5 ml
Hydroxyethylcellulose +sodium chloride 0.5ml	0.44%+0.35%	eye drops	Bottle 5 ml
Hypromellose Eye Drops	0.003	eye drops	Bottle 5 ml
Lodoxamide tromethazine (Alomide)	0.1%	Eye drops	Bottle 5 ml
Latanoprost	50mcg/ml	eye drops	Bottle 5 ml
Lignocaine ,0.5ml Drop	0.04	eye drops	Bottle 5 ml
Neomycin+ Polyximin B	0.5% + 0.1 %	eye drops	Bottle 5 ml
Pilocarpine Nitrate Eye Drops	0.50%	eye drops	Bottle 5 ml
Prednisolone Acetate, 5ml	0.01	eye drops	Bottle 5 ml
Sodium Cromoglycate, 5ml	0.02	eye drops	Bottle 5 ml
Tetracaine HCL 0.5%	0.5%	eye drops	Bottle 5 ml
Tetracycline Eye Ointment	0.03	Ointment	tube
Timolol Drop	0.5	eye drops	bottle 5 ml
Timolol + Dozolamide			bottle 5 ml
Travoprost	40mcg/ml	eye drops	bottle 5 ml
Triamcinolone	10mg/ml	Injection	Vial

Tropicamide	0.005	eye drops	bottle 5 ml
Moxifloxacin	0.50%	eye drops	5ml
Moxifloxacin + Dexamethasone	0.50%+1%	eye drops	5ml
Neomycin+ Polyximin B + Dexamethasone		eye drops	eye drops
Nepafenac	0.10%	eye drops	eye drops
Flurbiprofen	0.02%	eye drops	eye drops
11. DRUGS ACTING ON THE SKIN			
11.1 Local Applications			
Acyclovir, Topical 5g Tube	0.03	Cream	tube
Benzoic acid Compound	6%	Cream	tube
Miconazole Nitrate 2%	30g Tube	Cream	tube
Benzoyl peroxide	5%	Cream	tube
Coal tar	20%	Cream	tube
Dithranol	0.1%	Cream	tube
Imiquimod	0.5%	Cream	tube
Trichloroacetic acid	15-80%	Cream	tube
Salicyclic acid	1.46%	Cream	tube
Salicyclic acid + Betamethasone	1.46% + 1.0%	Cream	tube
Retinoic acid/Isotretinoin	0.05%	Cream	tube
Tretinoin	0.025%	Cream	tube
Betamethasone Valerate 30g	0.001	Cream	tube
Etofenamate	0.10%	Cream	tube
Hydrocortisone Cream15g	0.10%	Cream	tube
Ketoprofen	5-20%	Cream	tube
Linment alba	Varies	Cream	tube
Mometasone/Elocom	0.10%	Cream	tube
Calcipotriol	50mcg/g	Cream	tube
Oxytetracycline + Hydrocortisone	0.3% + 0.1%	Cream	tube
Potassium Permanganate	0.01%	Liquid	Bottle
Anti-haemorrhoids suppository	Varies	Tablet	Tablet
Clobetasol	0.05%	Cream	Tube
Calamine Lotion	100mls	Lotion	bottle
Lindane Lotion	1%	Lotion	bottle
Benzyl Benzoate Lotion, 1 litre	10%	Lotion	bottle
Clotrimazole Vaginal Tablet	500mg	Pessary	pessary
Clotrimazole, 20g Tube	1%	Cream	tube
Clotrimazole	1%	Powder	bottle
Clotrimazole + Hydrocortisone	1% + 01%	Cream	tube
Clotrimazole + Gentamycin/neomycin + Betamethasone	Varies	Cream	tube
Ketoconazole	2%	Cream	tube

Ketoconazole	2%	Sampoo	
Miconazole 30g	0.02%	Cream	tube
Miconazole Oral gel	2%	Gel	
Miconazole Vaginal	200mg	Ovules	Ovule
Gentian Violet		Antiseptic dye	Bottle
Oxytetracycline	3%	Ointment	tube
Tetracycline Skin	3%	Ointment	tube
Silver Sulphadiazine 30g	0.01	Cream	tube
Benzocaine (Anaesthetic+Analgesic)	0.2	Oral Spray	bottle of spray
Benzyl Benzoate Lotion, 1 litre	25%/litre	Lotion	bottle
Terbinafine	10mg/gm	Cream	Tube
Nystatin pessaries	100mg	pessaries	pessary
Nystatin Oral Susp, 30ml	30mls	Susp	bottle
Diclofenac sodium	2%	Gel	
Ibuprofen	10%	Gel	
Povidone iodine	10%	Solution	Solution
Mupirocin	2%		
Triamcinolone	0.25-1.0%	Cream	Tube
Sunscreen Cream	Tube	Each	Each
12. ANTISEPTICS/ DISINFECTANTS			
Methylated spirit	70% in 100ml	Solution	Bottle
Chlorinated lime	100ML	Solution	Bottle
Aluminium Diacetate	13%	Solution	Bottle
Hydrogen Peroxide	3-6%	Cream	tube
Hydrogen Peroxide	3-6%	Liquid	Bottle
Chloroxylenol 100ml	4.80%		Bottle
Chlorhexidine + Cetrimide			
13. ANTIHISTAMINE			
Chlorpheniramine Maleate	4mg	Tablet	tablet
Chlorpheniramine	2mg/5ml	Syrup	bottle
Promethazine Hcl	25mg/ml	Injection	Ampoules
Promethazine	25mg	Tablet	Tablet
Promethazine Hcl		Syrup	Syrup
Loratidine tab	10mg	Tablet	Tablet
Cetirizine tab	10mg	Tablet	Tablet
Fexofenadine	120mg	Tablet	Tablet
Desloratidine	5mg	Tablet	Tablet
Levocetirizine	5mg	Tablet	Tablet
Ambroxol + Cetrizine	30/5mg	Tablet	Tablet
Cinnarizine	25mg	Tablet	Tablet

Levocetizine + Montelukast	5mg + 10mg	Tablet	Tablet
Montelukast	10mg	Tablet	Tablet
14.DRUGS USED IN OBSTETRICS AND GYNAECOLOGICAL DISORDERS			
14.1 Drugs used in Obstertrics and Gynaecology			
Magnesium Sulphate	50%	Injection	Ampoule
Misoprostol	200mcg	Tablet	tablet
Mifepristone + Misoprostol	200/800mcg	Tablet	tablet
Ergometrine or Ergotamine	1mg	tablets	tablet
Ergometrine or Ergotamine	0.2mg/mg	Injection	Ampoule
14.2 Reproductive Health			
Ethinylloestradiol/Levonorgestrel Blister of 28 Tabs	130mg/150mcg	Tablet	1 cycle of 28 tablets
IUD Copper T, 380A, 10 Pieces	N/A	Device	Device
Levonorgestrel	0.03mg	Tablet	1 cycle of 28 tablets
Levonorgestrel	1.5mg	Tablet	Tablet
Medroxyprogesterone Acetate	150mg	Injection	vial
Norethisterone Enanthate, 1ML	200mg/ml	Injection	ampoule
Oxytocin	10iu/ml	Injection	Ampoule
Progesterone	100mg	Tablet	Tablet
Progesterone only	0.03mg	tablet	28
Norethisterone		Tablet	Tablet
15.DRUGS ACTING ON THE ENDOCRINE SYSTEM			
15.1 Corticosteroids			
Prednisolone	5mg	Tablet	Tablet
Hydrocortisone	100mg	Injection	Ampoule
Dexamethasone	4mg	Tablets	tablet
Dexamethasone	4mg/ml	Injection	Ampoule
Methylprednisolone	40mg/ml	Injection	Ampoule
Triamcinolone	40mg/ml	Injection	Vial
15.2 Adrenal Hormones/Symthetic Substitutes			
Bromocriptine/parlodel	2.5mg	Tablet	Tablet
Bumetamide	1mg	Tablet	Tablet
Clomiphene	50mg	Tablet	Tablet
Clomiphene	25mg	Tablet	Tablet
Dihydrogesterone	10mg	Tablet	Tablet
Fluticasone Fuorate	100mcg	Inhaler	Bottle
Norethisterone	5mg	Tablet	Tablet
Stilboesterol	5mg	Tablet	Tablet
Stilboesterol	40mg	Tablet	Tablet
Testosterone	100mg/ml	Injection	Ampoule

Cortisol Acetate	25mg	Tablet	tablet
15.3 Antithyroid Drugs			
Carbimazole	5mg	Tablet	tablet
Propylthiouracil	50mg	Tablet	tablet
Iodine (Lugol's solution)	2mg/ml	Liquid	Bottle
Levothyroxine Sodium	25mg	Tablet	tablet
15.4 Immunosuppressants			
Cyclosporine	100mg	tablet	tablet
Cyclosporine	25mg	tablet	Tablet
Anti-thymocyte globulin (ATG)	250mg	injection	Vial
Tacrolimus	1mg	Capsule	Capsule
Mycophenolate Mofetil	500mg	tablet	Tablet
Immunoglobulin G	5g	injection	Injection
16. DRUGS ACTING ON THE RESPIRATORY SYSTEM			
16.1 Bronchodilators			
Aminophylline	25ml/ml	Injection	Ampoule
Aminophylline	100mg	Tablets	tablet
Salbutamol	2mg	Tablets	tablet
Salbutamol	2.5mg	Nebules	nebule
Salbutamol	0.1mg	Inhaler	Canister
Beclomethasone	50mcg	Inhaler	Canister
Cough Mixture	Varies	Liquid	Bottle
Ipratropium bromide + Salbutamol	20mcg + 100mcg	Inhaler	Canister
Budesonide	100mcg	Inhaler	Canister
Fluticasone Furoate/ Salmeterol	25mg/125mg	Inhaler	Canister
17. ANTIMALARIALS			
Artemether + Lumefantrine	20/120 mg (6)	Tablet	box of 6
Artemether + Lumefantrine	20/120 mg	Tablet	box of 12
Artemether + Lumefantrine	20/120 mg	Tablet	box of 18
Artemether + Lumefantrine	20/120 mg	Tablet	box of 24
Quinine di-HCL,	300mg/ml,	IV Inj.	2ml Amp
Quinine Sulphate, Sugar coated	300 mg	Tablet	tablet
Sulphadoxine / Pyrimethamine	500/25 mg	Tablet	Tablet
Artesunate 50mg + Amodiaquine	50mg/150mg	Tablet	Tablet
Artesunate 60mg	60mg	Inj.	Ampoule
Dihydroartemisinin + piperazine	40mg + 320mg	Tablet	Tablet
18. MUSCLE RELAXANTS (PERIPHERAL ACTING) AND CHOLINESTERASE INHIBITORS			
Benzotropine	2mg	Tablet	Tablet
Baclofen	2mg	Tablet	Tablet
Ephedrine	30mg	Tablet	Tablet

Ephedrine	30mg/ml	Injection	Ampoule
Neostigmine	2.5mg/ml	Injection	Ampoule
Pancuronium	2mg/ml	Injection	Ampoule
Obidoxime	250mg/ml	Injection	Vial
Pralidoxime	1g	Injection	Vial
Tizanidine HCl	4mg	Tablet	Tablet
19. MINERALS AND VITAMINS			
Phytomenadione (Vitamin K)		Injection	Injection
Multi vitamin	100ml	Liquid	Bottle
Vitamin B1,B2, B6, B12, Folic Acid + Minerals	Multiple Strengths	Tablet	tablet
		Injection	Vial
Hydroxocobalamin (Vitamin B12)	25mg	Tablet	tablet
Hydroxocobalamin (Vitamin B12)	1mg/ml	Injection	Ampoule
Vitamin + Mineral + Calcium	Multiple strengths	Tablet	tablet
Retinol (Vitamin A) Capsules	50,000IU,	Capsule	Capsule
Retinol (Vitamin A) Capsules	20,000IU	Capsule	Capsule
Retinol (Vitamin A) Capsules	100,000IU	Solution	Bottle
Vitamin B complex	Multiple Strengths	Tablet	tablet
		Injection	Vial
Thiamine (Vitamin B1)	100mg/ml	Injection	Vial
Thiamine (Vitamin B1)	50mg	Tablet	tablet
Nicotinamide (Vitamin B3)	50mg	Tablet	tablet
Pyridoxine (Vitamin B6)	25mg	Tablet	tablet
Pyridoxine (Vitamin B6)	100mg	Tablet	tablet
Glucosamine + Chondroitin		Capsule	Capsule
Ascorbic Acid (Vitamin C)	100mg	Tablet	tablet
Tocopherol (Vitamin E)	200 IU	Capsule	capsule
Vitamin supplements + lysin	100ml	Solution	Bottle
Cholecalciferol/ ergocalciferol (Vitamins D)	0.25mcg	Tablet	tablet
Cholecalciferol/ ergocalciferol (Vitamins D)	1mg/ml	Injection	Ampoule
Thymodulin	80mg	Tablet	Bottle
20. DRUGS ACTING ON THE UROGENITAL			
Finesteride	5mg	Tablet	Tablet
Tamsulosin	400mcg	Tablet	Tablet
Silodosin	8mg		
Dutasteride	0.5mg	Tablet	Tablet
21. Ear, Nose and Throat Conditions			
Chloramphenicol + Beclomethasone+Lidocaine+ Clotrimazole		Ear drops	Bottle

Nasal drops	15ml	Nasal drops	Bottle
Chlorhexidine Mouthwash	150ml	Mouthwash	Bottle
Betadine Mouthwash	100ml	Mouthwash	Bottle
Boric Acid	2%	Solution	Bottle
Clotrimazole	1%	Ear drops	Bottle
Glycerine/Phenol	10ml	Ear drops	Bottle
Hydrogen Peroxide	3%	Ear drops	Bottle
Povidine Iodine mouthwash	1%	Solution	Bottle
Sodium Bicarbonate	5% in Glycerol	Solution	Bottle
Fluticasone Nasal Spray	50mcg	Spray	Bottle
Xylometazolone Nasal Spray	0.5-0.1%	Spray	Bottle
Mometasone Nasal Spray	50mcg	Spray	Bottle
22. ANTI CANCER DRUGS			
22.1 Anthracyclines			
Actinomycin D	0.5mg	injection	each
Daunorubicin	20mg	injection	each
Doxorubicin liposomal	50mg	injection	each
Doxorubicin lyophilised	50mg	injection	each
Epirubicin	50mg	injection	30
Bleomycin	15 I.U	injection	each
Mitomycin	2mg	injection	each
22.2 Antimetabolites			
5-Fluorouracil	500mg	injection	each
Calcium Folate (Leucovorine)	50mg	injection	each
Fludarabine	600mg	injection	each
Capecetabine	500mg	tablet	each
Cytarabine	1000mg	injection	10ml
Methotrexate	2.5mg	tablet	100
Methotrexate	50mg/2ml	injection	each
Methotrexate	500mg/5ml	injection	each
Pemtrexed	500mg	injection	each
Thioguanine	40mg	injection	100
Gemicitabine	1000mg	injection	each
22.3 Vincalkolides			
Vinblastine	10mg	injection	each
Vincristine	1mg/1ml	injection	each
Vinorelbine	50mg	injection	each
22.4 Platinum Compounds			
Carboplatin	150mg	injection	each
Cisplatin	50mg	injection	each
Oxaliplatin	100mg	injection	each

22.5 Taxanes			
Paclitaxel	300mg	injection	each
Docetaxel	80mg	injection	each
22.6 Monoclonal Antibodies			
Rituximab	100mg	injection	each
Rituximab	500mg	injection	each
Cetuximab	500mg/100ml	injection	each
Bortezomib	3.5mg	injection	each
Bortezomib	2mg	injection	each
Imatinib	100mg	capsules	120
Sunitinib	25mg	capsules	7
Trastuzumab	150mg	injection	each
Trastuzumab	440mg	injection	each
22.7 Alkylating drugs			
Cyclophosphamide	500mg	injection	each
Ifosfamide	1g	injection	each
Ifosfamide + Mesna		injection	each
Chlorambucil	2mg	Each	Each
22.8 Hormone Antagonists			
Anastrozole	1mg	tablet	Tablet
Letrozole	2.5mg	tablet	Tablet
Tamoxifen	20mg	tablets	each
22.9 Gonadorelin analogues			
Goserelin	10.8mg	injection	each
Goserelin	3.6mg	injection	each
Leuprolide Acetate	3.75mg	injection	each
Abiraterone	500mg	tablet	60
22.10 Anti-androgens			
Bicalutamide	50mg	tablets	each
Pegfilgrastim pegylated	6mg	injection	each
Filgrastim	300mcg	injection	each
22.11 Other Anti-Cancer drugs			
Thalidomide	100mg	capsule	capsule
Zoledronic Acid	4mg	injection	each
Etoposide	100mg	injection	each
Darcabazine	200mg	injection	each
Darcabazine	500mg	injection	each
Temozolamide	250mg	capsule	5
Procarbazine	50mg	Capsule	50
Carmustine	100mg	injection	each
L-Asparaginase	10000iu	injection	each

Mercaptopurine	50mg	tablet	Each
Mesna	200mg	injection	Vial
Octreotide	30ug	Injection	Injection
Axitinib	5ug	Tablet	Tablet
23. OTHER DRUGS			
Water for injection	10ml	Liquid	Vial
Anti-rabies Vaccine injection		injection	vial
Magnevist injection (Gadolinium)	300/ml	injection	vial of 15ml
ultravist injection(iopromide)	300/ml	injection	Vial of 50ml
Anti-snake venom 10ml	10ml	Injection	1 vial
Tetanus Toxoid Vaccine 0.5ml	0.5ml	Injection	vial
Naloxone	0.4mg/ml	Injection	Injection
Protamine	10mg/ml	Injection	Injection
Respiratory Surfactants 4ml	25mg/ml	Injection	Injection
24. MEDICAL CONSUMABLES			
Bandage Crepe/Elastic Adhesive	7.5cm	Each	Each
IV Giving Set	Each	Each	Each
Cannula (14,16,18,20,22,24,26)	Each	Each	Each
Catheter	Each	Each	Each
Glucostic strips for sugar monitoring, each strip	Each Strip	Each	Each
Cotton Wool	500gm	Each Roll	Each Roll
Examination gloves	Pair	Pair	Pair
Surgical gloves	Pair	Pair	Pair
Inhaler/Nebulizer (Spacer)	Each	Each	Each
Maternity packs (Surgical gloves, Disinfectant, Cord clamp, Cotton wool, Carbolic soap, Mask, incontinent sheet, Maternity pads,		Each	
Plaster of paris		Each	
Urine bags			
Insulin Syringes			each
Gauze Swabs	100s		
Florence Bandages Assorted	Each		
Plaster of Paris	10cm		
Plaster of Paris	15cm		
25. RENAL CONSUMABLES			
Line	Each	Each	Each
Dialyzer	Each	Each	Each
Smart bag	Each	Each	Each
Bi bag (Bycart)	Each	Each	Each

PD Catheter set (2-3 years)	Each	Each	Each
Temporary Catheter	Each	Each	Each
Permanent Catheter	Each	Each	Each
Fistula needle	Each	Each	Each
Sleepsafe Clip	Each	Each	Each
Sleepsafe set plus	Each	Each	Each
Sleepsafedrainage bag	Each	Each	Each
Externtion Cathether	Each	Each	Each
Disinfection caps	Each	Each	Each
Lure lock adapter	Each	Each	Each
Dressing	Each	Each	Each
CAPD bag 2Litre	Each	Each	Each
CAPD bag 5 Litre	Each	Each	Each
Plasma line	Each	Each	Each
Filtrate bag	Each	Each	Each
Multi filtrate Dialyzer	Each	Each	Each
Multi filtrate Dialysate	Each	Each	Each
Casate	Each	Each	Each
Human Albumin	20% 100ml (20g)	Injection	Injection

B.
Orthopaedics and Prosthesis

Type	TYPE OF ORTHOPEDIC IMPLANTS
Orthopaedic implants	Pedicle Screws + plugs
	Rods
	Mesh Wire
	Vacuum drain
	Spongoston
	cervical plates + screws
	peek Cage spacer
	Standalone Cage
	10 hole and below plate
	11 hole and above plate
	Locking Plates
	Per screw
	Ordinary (K-nail)
	interlocking (K-nail)
	Rush pin/PINS

	Ortho fix/set
	Ex fix/set for Tibia
	per wire
	malleable wires
	Thompson
	Austin Moore
	THR Long stem revision with Acetabular Cage
	THR With Acetabular Cages
	THR cemented
	Total HR uncemented
	Total Knee Replacement
	Modular Bipolar
	high speed Burr
	Bone Cement
TYPE OF PROSTHETIC	
Prosthetics- Lower Limbs	
Hip Prosthesis	Polypropylene
	Modular (Laminated)
Transfemoral Prosthesis	Polypropylene
	Modular without Silicon liner (Laminated)
	Modular with silicon (Laminated)
Transtibial Prosthesis	Polypropylene
	Modular with silicon (laminated)
	Modular without Silicon liner (Laminated)
Knee Disarticulation	Polypropylene
	Modular Without silicon (Laminated)
	Modular with silicon (Laminated)
Symes Prosthesis	Polypropylene
	Modular
Orthoprosthesis	Polypropylene
	Modular
Partial Foot Prosthesis	Laminated/Polypropylene
Knee Ankle Foot Orthosis Jointed (KAFO)	Adult
	Child
Knee Ankle Foot Orthosis non-Jointed (KAFO)	Adult
	Child
Ankle foot Orthosis Jointed	Adult
	Child
Ankle foot Orthosis Jointed	Adult

	child
Foot Orthosis	Adult
	child
Orthotics - Spine	
Cervical Collar	Adult
	Child
Lumbar Brace	Adult
	Child
Thoracolumbar Brace	Adult
	Child
Cervical-Thoracal - lumbar sacral orthosis	Adult
	Child
Medical and Orthopedic Appliances	
Axillary Crutch (per crutch)	
Hearing Aid (Pair)	
Neck Collar with shin support	
Humeral Fracture Brace - Adult	
Humeral Fracture Brace - child	
Knee Braces	
Lumbar Belt and Trunk Corset	
Splint	
Drop foot splint	
Elbow crutch ()	
Triangular arm sling	
Kneecap	
Knee support	
Ankle /Wrist support /cock-up splint	
Arm Brace- Adult	
Arm Brace- Child	
OrthoBoot	
Special chair with tray	
Standing frames	
Walking Bar	
Wedger	
Roller	
Parallel bar- Adult	

Parallel bar- Child	
Balancing board	
Insert chair	
Varicose stocking - full	
Varicose stocking -below knee	